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Item no. Part no. Description Q'ty RSP (EA) Remark
1 2070608 DUST COVER 1
2 2064294 HOLDER RING 1 5
3 2130114 TOOL HOLDER COVER 1
4 2030044 HOLDER BUSH 1 3
5 2416023 STEEL BALL 1 5
6 2064266 BALL SUPPORT PLATE 1 2
7 2411883 SPRING(B) 1
8 2405251 +PAN HD TAP S & PW(M4*45,BLACK) 4
9 2140418 GEAR COVER  1

10 2413035 OIL SEAL  1
11 2200839 NEEDLE BEARING HOUSING 1
12 2417380 NEEDLE BEARING(HK3012) 1
13 2417218 NEEDLE BEARING HOUSING 1
14 2401405 SPECIAL SCREW  2
15 2411972 CLUTCH HOLDER SPRING 1
16 2050583 CLUTCH HOLDER  1

3240324 CHANGE LEVER ASSY  1 Include #17,19,20
17 - CHANGE LEVER  1
19 - LOCK BUTTON SPRING(PW2)  1
20 - LOCK BUTTON  1
18 2412456 O-RING(F) φ2*21 1
21 2038221 TOOL HOLDER  1
22 2064265 DAMPER RING SPRING  1
23 2413041 OIL SEAL(D9.2X16X8)  1
24 2030362 ANVIL BUSH  1
25 2030154 ANVIL  1 3
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26 2031310 DAMPER BUSH  1
27 2412434 O-RING(DAMPER)  1 5
28 2412433 O-RING(CATCHER)  1 5
29 2200406 DAMPER BUSH(B)  1
30 2412103 UNIFORM SECTION RING  1
31 2036809 CLUTCH WASHER  1
32 2411973 CLUTCH SPRING  1
33 2200407 FINAL GEAR  1 3
34 2031020 CYLINDER  1
35 2409413 PIN(C)  3
36 2200408 CLUTCH DISC  1 5
37 2064264 GEAR RING SPRING  1
38 2036025 STRIKER  1
39 2412472 O-RING(STRIKER)  1
40 2033919 PISTON  1
41 2033812 PISTON PIN 1
42 2060807 PISTON PIN WASHER  2
43 2412104 SNAP RING  1 3
44 2411832 CLUTCH(B) SPRING  1
45 2200842 CLUTCH(B)  1
46 2200841 CLUTCH(A) SPRING  1
47 2411970 CLUTCH(A) SPRING  1
48 2411971 RING SPRING  1
49 2200840 CLUTCH  1
50 2020811 DRIVING SHAFT 1
51 2401068 HEX SOC HD BOLT(M4*10,COAT)  2
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52 2050635 BEARING COVER(A) 1
53 2417829 SWASH BEARING 1 3
54 2417383 NEEDLE BEARING(CAGE,IKO,KT8*12*11) 1 3
55 2024368 FIRST GEAR  1 3
56 2075134 SEAL PACKING 1
57 2200409 METAL BUSH  1
58 2044704 INNER COVER 1
59 2412467 O-RING(A)  1
60 2054303 FELT  1
61 2030905 FELT BUSH  1
62 2417296 BALL BEARING 6000DDW  1 5
63 2050636 BEARING COVER(B)  1
64 2404118 +PAN HD M/C SCREW M4*10 2
65 3001920 ARMATURE ASSY 1 5
66 2131749 DUST PLATE  1 5
67 2417990 BALL BEARING 6000DDW  1 5
68 2070263 RUBBER PACKING  1 5
69 2405148 +PAN HD TAP S and PW M4*70  2
70 2120419 FAN GUIDE  1
71 3010047 STATOR ASSY  1 5
72 2111586 HOUSING ASSY  1 3
73 2011401 CARBON BRUSH  2 10
74 3149207 BRUSH SHIFT ASSY  1 3
75 2012323 CHOKE COIL ASSY(A)   1
76 2012324 CHOKE COIL ASSY(B)   1
77 2008194 SWITCH ASSY  1 5
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78 3111518 CAPACITOR ASSY  1
79 2070334 CORD ARMOR  1 3
80 2130507 CORD CLIP 1
81 2405082 +PAN HD TAP SCREW M4*16 2
82 3112229 CORD ASSY  1 5
83 2111369 HANDLE COVER ASSY 1 2
84 2405160 +PAN HD TAP S & PW(M4*25,BLACK) 3
91 2054240 BEARING FELT  1 3
92 2050209 FELT WASHER  1
93 3250541 CHANGE LEVER ASS'Y   1 3 Include #17,18,19,20

94 3140537 GEAR COVER ASS'Y 1 3 Include #9~16

95 3155362 TOOL HOLDER ASS'Y 1 5 Include #21~37

96 3155363 DRIVING SHAFT ASS'Y 1 3 Include #48,49,50


